
 Ersatzteile 

CR 7 
0116601 – 0116609 
       

 
 

Weber Maschinentechnik GmbH 
D- 57334 Bad Laasphe / Germany 

Tel. +49 (0) 2754 / 398-0 
Fax. +49 (0)2754 / 398-101 
E-Mail: info@webermt.de 

www.webermt.com 

Spare parts 
Spares 
Pièces de rechange 
Piezas de recambio 
Ricambi 
Peças de reposição 
Piese de schimb 
Náhradných dielov 
Reservedele 
Części zamienne 
 
 

01
.2

01
2 

 

Ab Masch.-Nr. 2100000 



Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 11000853  BASE PLATE

2 1 25030002  DIN908-M14x1,5 PLUG 

3 4 20026485  LOCK PLUG

4 2 10016758  2" EXTENSION PLATE  

5 6 21000658 LOCK WASHER

6 6 25038032  DIN933-M20x40 HEXAGON SCREW

7 1 20013299  GASKET

8 1 30047368  MOUNTING PLATE

9 9 20029021  SKB 8 WASHER

10 9 25038008  DIN933-M8x25 BOLT

11 2 11000288 MOUNTING BRACKET

12 2 11000289 MOUNTING BRACKET

13 12 20029004  VSK 12 LOCK WASHER

14 12 25038021  DIN933-M12x35 BOLT

15 4 20004059 SHOCK ABSORBER

16 8 25049019  DIN7349-17x40x6 DISC

17 8 20029002  VSK 16 LOCK WASHER

18 4 25031006  DIN934-M16 HEXAGON NUT

19 4 25038024  DIN933-M16x30 HEXAGON SCREW

20 4 10016367 SLEEVE

21 4 20025158  LOCK WASHER

22 4 10001423 BOLT

23 4 20005018 SHOCK ABSORBER

24 1 11000856  Lombardini ECCENTRIC

25 6 20029029  NORDLOCK WASHER

26 6 21000534  DIN912-M16x140-12.9 SCREW

27 2 25045042  DIN912-M12x170-12.9 SCREW

28 2 20029026  NORDLOCK WASHER

11.10

E 3089-0310





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 11000854  HOUSING 34 2 25001701 CYLINDRICAL ROLLER BEARING

2 1 25038042  DIN933-M12x16 BOLT 35 1 10016910 WEIGHT

3 1 25008011  DIN7603-12x18x1,5 COPPER WASHER 36 2 25025157 TIGHTENING DISC

4 1 10016165  V-BELT HOUSING 37 2 25045035  DIN912-M12x50-10.9 SCREW

5 4 25044010  DIN912-M8x65 SCREW 38 1 10016386 CYLINDER PIN

6 4 20029011  VSKZ 8  WASHER 39 2 25001702 GROOVE BALL BEARING

7 2 10016167  COVER 40 1 10016171  GEARWHEEL

8 8 25044005  DIN912-M8x20 SCREW 41 1 10016383 DISTANCE RING

9 8 20029011  VSKZ 8  WASHER 42 1 10016385 ADJUSTMENT BOLT

10 2 20013290  O-RING 43 1 25029015  DIN3625-8x80 CYLINDER PIN

11 1 10016166  COVER 44 1 25028004 THREAD PIN

12 4 25044005  DIN912-M8x20 SCREW 45 1 25035018  DIN472-I32 PROTECTION RING

13 4 20029011  VSKZ 8  WASHER 46 1 25001703 ANGULAR CONTACT BEARING

14 1 25017201  SEAL RING 47 1 25034025  DIN471-A15x1 PROTECTION RING

15 1 20013290  O-RING 48 1 10016387  PISTON 

16 1 10016168 CYLINDER COVER 49 1 20013275 PISTON GASKET

17 4 25044005  DIN912-M8x20 SCREW 50 1 25030001  DIN908-M10x1 PLUG

18 4 20029011  VSKZ 8  WASHER 51 1 20020562 SCREWED CONNECTION

19 1 25030016  DIN910-M10x1 BLEED SCREW 52 0 25026027  DIN988-PS-80x100x0,1 ADJUSTMENT WASHER 

20 1 25008012  DIN7603-10x16x1  COPPER WASHER 53 0 25026028  DIN988-PS-80x100x0,2 ADJUSTMENT WASHER

21 1 20013290  O-RING 54 0 25026029  DIN988-PS-80x100x0,5 ADJUSTMENT WASHER

22 1 10016379  SHAFT 55 1 20013305  O-RING

23 2 25001701 CYLINDRICAL ROLLER BEARING

24 1 10016170  GEARWHEEL

25 1 25015076 FEATHER KEY

26 2 10016909 WEIGHT

27 2 25025157 TIGHTENING DISC

28 2 25045035  DIN912-M12x50-10.9 SCREW

29 1 10016911  Lombardini V-BELT PULLEY

30 1 10016388 DISC

31 1 10007370  SPECIAL VENT BOLT

32 1 20029001  VSK 10 WASHER

33 1 10016382  SHAFT 

E 3090-0310





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 11000973 BRACKET 35 1 11000172  PROTECTION FRAME

2 2 10017392 CONNECTING FLANGE 36 8 25044045  DIN912-M16x40-10.9 SCREW

3 4 25038014  DIN933-M10x25 BOLT 37 8 20029029  NORDLOCK WASHER

4 4 20029033  SKM 10  RING 38 4 20026565 PLUG

5 2 11000043  ECCENTRIC 39 1 10017337  LIFT HANDLE

6 1 11000974 COVER 40 2 21000031  BUSHING

7 4 21000589  DIN7964-M8x30 SCREW 41 2 11000148  BUSHING

8 4 20029003  VSK 8  LOCK WASHER 42 1 11000030  RUBBER RAG

9  43 1 20005001 SHOCK ABSORBER

10  44 1 25031012  DIN985-M6 LOCK NUT

11  45 1 21000004 LOCK BOLT

12 1 10016839  COVER 46 1 25031012  DIN985-M6 LOCK NUT

13 5 25038015  DIN933-M10x30 BOLT 48 1 25044037  DIN912-M10x55 BOLT

14 5 20029033  SKM 10  RING 49 1 25048003  DIN125-A10,5  FLAT WASHER

15 2 30047379  PLATE 50 1 20029001  VSK 10  WASHER

16 2 25044006  DIN912-M8x25 BOLT 51 1 25031004  DIN934-M10 NUT

17 8 20029011  VSKZ 8   WASHER 52 1 20026481  LOCK BOLT

18 6 25044005  DIN912-M8x20 SCREW 53 2 25025191  DIN80705-M20x1,5 NUT 

19 1 11000431  BATTERY COVER 54 2 20025019  WASHER

20 8 25038013  DIN933-M10x20 HEXAGON SCREW 55 2 25048001  DIN125-A6,4  FLAT WASHER

21 8 20029033  SKM 10  RING 56  

22 1 10008354 DISTANCE BUSHING 57  

23 1 20026544 GRIPPER 58 2 25040022  DIN931-M16x70 HEXAGON SCREW

24 1 25044063  DIN912-M8x35 SCREW 59 2 25031017  DIN985-M16 HEXAGON NUT

25 1 20026545 RUBBER SEAL 60 1 11000436  PLATE

26 1 20022002  Tensilock M8 NUT 61 4 25047020  DIN7991-M6x16 BOLT

27 1 11000015 FLAP 62 4 20029007  VSK 6 LOCK WASHER

28 2 25033030  ISO7380-M6x20-10.9 SCREW 63 4 25031002  DIN934-M6 NUT

29 2 25049033  DIN9021-6,4/18x1,6 DISC

30 2 25031012  DIN985-M6 LOCK NUT

31 2 10015839 DISTANCE SLEEVE

32 2 20007077 PIPE CLAMP

33 2 25040028  DIN931-M8x45 HEXAGON SCREW

34 2 25048002  FLAT WASHER 

E 3206-0410





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione

Indicaciones

Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione

Indicaciones

1 1 21000395  EPA 15LD440 ENGINE 34 1 20029012  VSKZ 10   LOCK WASHER

2 3 25040012  DIN931-M10x55 BOLT 35 1 25038007  DIN933-M8x20 BOLT

3 1 25040014  DIN931-M10x65 HEXAGON SCREW 36 1 20025122 LOCK WASHER

4 3 25049020  DIN7349-10,5 WASHER 37 2 25049026  DIN7349-8,4 WASHER

5 2 11000316 ENGINE BASE 38 1 20022002  Tensilock M8 NUT

6 3 20022003  Tensilock M10 NUT

7 1 25049020  DIN7349-10,5 WASHER 

8 1 20022003  Tensilock M10 NUT

9 2 25048003  DIN125-A10,5   FLAT WASHER

10 1 20022003  Tensilock M10 NUT

11 1 20025702 OIL CHANGE VALVE

12 1 25008016  DIN7603-14x18x1,5 WASHER

13 1 21000518 CONNECTION CLUTCH 

14 1 20025434  O-RING

15 1 20026559  OIL DRAIN COUPLING

16 1 20007024  CLAMP

17 1 11000176  V-BELT HOUSING

18 4 25042006  3/8"-16UNC HEXAGON SCREW

19 4 20029033  SKM 10 RING

20 1 20026578 RUBBER BORDER

21 2 20026578 RUBBER BORDER

22 1 21000386 CENTRIFUGAL CLUTCH 125-1765

23 1 25002175 V-BELT

24 1 21000402  DIN912-M10x75-10.9 SCREW

25 1 11000146  DISC

26 1 11000179  TRENCH

27 1 25038006  DIN933-M8x16 BOLT

28 1 20029031  SKM 8 WASHER

29 1 10022625  MANIFOLD

30 1 20007086  PIPE CLAMP

31 1 10016539  FUSE HOLDER

32 2 25044002  DIN912-M6x16 SCREW

33 1 20029007  VSK 6 LOCK WASHER

E 3208-0809





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 21000386  CLUTCH 125-1765

2 2 20002268  CLUTCH LINING

3 2 20002289 TENSION SPRING

4 2 21000117 CENTRIFUGAL WEIGHT

5 3 21000432 CENTRIFUGAL WEIGHT

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

07.08

E 3315-0708





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 11000973 BRACKET 35 1 11000172  PROTECTION FRAME

2 2 10017392 CONNECTING FLANGE 36 8 25044045  DIN912-M16x40-10.9 SCREW

3 4 25038014  DIN933-M10x25 BOLT 37 8 20029029  NORDLOCK WASHER

4 4 20029033  SKM 10  RING 38 4 20026565 PLUG

5 2 11000043  ECCENTRIC 39 1 10017337  LIFT HANDLE

6 1 11000974 COVER 40 2 21000031  BUSHING

7 4 21000589  DIN7964-M8x30 SCREW 41 2 11000148  BUSHING

8 4 20029003  VSK 8  LOCK WASHER 42 1 11000030  RUBBER RAG

9  43 1 20005001 SHOCK ABSORBER

10  44 1 25031012  DIN985-M6 LOCK NUT

11  45 1 21000004 LOCK BOLT

12 1 10016839  COVER 46 1 25031012  DIN985-M6 LOCK NUT

13 5 25038015  DIN933-M10x30 BOLT 48 1 25044037  DIN912-M10x55 BOLT

14 5 20029033  SKM 10  RING 49 1 25048003  DIN125-A10,5  FLAT WASHER

15 2 30047379  PLATE 50 1 20029001  VSK 10  WASHER

16 2 25044006  DIN912-M8x25 BOLT 51 1 25031004  DIN934-M10 NUT

17 8 20029011  VSKZ 8   WASHER 52 1 20026481  LOCK BOLT

18 6 25044005  DIN912-M8x20 SCREW 53 2 25025191  DIN80705-M20x1,5 NUT 

19 1 11000431  BATTERY COVER 54 2 20025019  WASHER

20 8 25038013  DIN933-M10x20 HEXAGON SCREW 55 2 25048001  DIN125-A6,4  FLAT WASHER

21 8 20029033  SKM 10  RING 56  

22 1 10008354 DISTANCE BUSHING 57  

23 1 20026544 GRIPPER 58 2 25040022  DIN931-M16x70 HEXAGON SCREW

24 1 25044063  DIN912-M8x35 SCREW 59 2 25031017  DIN985-M16 HEXAGON NUT

25 1 20026545 RUBBER SEAL 60 1 11000436  PLATE

26 1 20022002  Tensilock M8 NUT 61 4 25047020  DIN7991-M6x16 BOLT

27 1 11000015 FLAP 62 4 20029007  VSK 6 LOCK WASHER

28 2 25033030  ISO7380-M6x20-10.9 SCREW 63 4 25031002  DIN934-M6 NUT

29 2 25049033  DIN9021-6,4/18x1,6 DISC

30 2 25031012  DIN985-M6 LOCK NUT

31 2 10015839 DISTANCE SLEEVE

32 2 20007077 PIPE CLAMP

33 2 25040028  DIN931-M8x45 HEXAGON SCREW

34 2 25048002  FLAT WASHER 

E 3206-0410





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 10003989 BATTERY HOUSING 34 1 20026574 SENSOR

2 1 25038007  DIN933-M8x20 BOLT 35 4 25044080  DIN912-M5x25 SCREW

3 2 20029003  VSK 8  LOCK WASHER 36 4 20029006  VSK 5 RING

4 1 20031502 STARTER BATTERY 37 1 25038073  DIN933-M8x12 HEXAGON SCREW

5 2 10016930 DISTANCE PLATE 38 1 21000353 EDGE PROTECTION

6 2 10015530 PLATE 39 1 20007077 PIPE CLAMP

7 1 20016289 FLEXIBLE TUBING

8 1 10001433 BONDING BRAID

9 1 20025566  COVER 

10 1 30025028  0,19 m FOAM PAD 

11 1 10015631 TENSION FRAME

12 2 25020028  DIN976-M8x200 THREAD BOLT

13 6 25031003  DIN934-M8 NUT

14 2 25031013  DIN985-M8 HEXAGON NUT

15 1 10001469 ENGINE SUPERVISION

16 2 25038002  DIN933-M6x16 BOLT

17 2 20029020  SKB 6 RING

18 1 11000055  CABLE HARNESS

19 1 40080599  VOLTAGE REGULATOR

20 1 20031532  HALTER

21 2 25038038  DIN933-M5x16 HEXAGON SCREW

22 2 25048017  DIN125-A5,3 WASHER

23 2 25031023  DIN985-M5 HEX NUT

25 1 20031541  20A   FUSE

26 1 20031579  FUSE

27 1 20026573 COMPACTION CONTROL

28 4 25033029  ISO7380-M6x16-10.9 SCREW

29 3 20022001  Tensilock M6 NUT

30 1 20025564  PIN

31 1 20007069 PIPE CLAMP

32 1 25044074  DIN912-M6x12 BOLT

33 1 20029015  VSKZ 6 RING

E 3212-0809





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 11000873 HOLDER

2 2 25033032  ISO7380-M8x16-10.9 SCREW

3 2 20025122 LOCK WASHER

4 1 21000590 PLUG SOCKET

5 4 21000593  DIN85-M5x16 BOLT

6 4 25048017  DIN125-A5,3 WASHER

7 4 25031023  DIN985-M5 HEX NUT

8 1 20031532  HALTER

9 1 11000884 CABLE HARNESS

10 1 20031526  FUSE, 10A 

11 1 20007069 PIPE CLAMP

12 1 25033029  ISO7380-M6x16-10.9 SCREW

13 1 20022001  Tensilock M6 NUT

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

04.10

E 3411-0410





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 11000017 GUIDE BAR 38 1 20025764 OIL LEVEL EYE

2 1 10022520 COVER 39 1 10017395  GEAR SHAFT

3 8 25038013  DIN933-M10x20 HEXZAGON SCREW 40 2 10017398  BUSHING 

4 8 20029033  SKM 10 RING 41 2 20013284  O-RING 

5 2 11000016  FLANGE 42 2 21000009 SEAL RING

6 4 25044007  DIN912-M8x30 SCREW 43 2 10017396  VIBRATION RUBBER

7 4 20029003  VSK 8  LOCK WASHER 44 2 25044035  DIN912-M12x25 SCREW

8 4 25031003  DIN934-M8 NUT 45 2 20025158  LOCK WASHER

9 2 20026491  BUSHING 46 2 20025593 LOCK PLUG

10 2 21000540 SHOCK ABSORBER 47 1 11000038  LOOP HANDLE

11 2 20026492 DISC 48 4 25038007  DIN933-M8x20 BOLT

12 2 10016291  BUSHING 49 4 20029003  VSK 8 LOCK WASHER

13 2 25040066  DIN931-M16x55 HEXAGON SCREW 50 1 20008069 COMPRESSION SPRING

14 2 20029002  VSK 16 LOCK WASHER 51 1 10016307  PISTON

15 2 10017130 ANGLE 52 1 10016305 CYLINDER BUSHING

16 4 25044039  DIN912-M16x40 SCREW 53 2 20013285  O-RING

17 4 20029029  NORDLOCK WASHER 54 1 20013282  SEAL

18 4 25038008  DIN933-M8x25 BOLT 55 1 20013286  O-RING

19 4 20029003  VSK 8  LOCK WASHER 56 1 10016303 LOCK COVER

20 1 11000037 THREAD ROD 57 1 10016308 PLATE

21 1 25025305 GRIP 58 4 25044006  DIN912-M8x25 BOLT

22 1 21000033  DIN936-M20 HEXAGON NUT 59 4 20025122 LOCK WASHER

23 1 21000008 SHOCK ABSORBER 60 2 25047022 COUNTER SUNK SCREW

24 1 20007089 PIPE CLAMP 61 1 20020562 CONNECTION

25 1 25040004  DIN931-M8x55 HEXAGON SCREW 62 1 10016938  Lombardini SHEET METAL

26 1 25048002  DIN125-A8,4 FLAT WASHER 63 1 20018157  Lombardini SHIFTER CABLE & LEVER

27 1 20016135 FLEXIBLE TUBING 64 1 20018134  THROTTLE LEVER

28 1 20007089 PIPE CLAMP 65 1 20018158  Lombardini SHIFTER  CABLE

29 1 25040027  DIN931-M8x35 HEXAGON SCREW 66 2 25038070  DIN933-M6x30 BOLT

30 1 20029003  VSK 8  LOCK WASHER 67 2 20029007  VSK 6  LOCK WASHER

31 1 20016135 FLEXIBLE TUBING 68 1 20016367 HYDRAULICS FLEXIBLE TUBING

35 1 10016309  GEAR HOUSING 69 1 20018143  RUBBER CABLE GUARD

36 1 25030018  DIN908-M26x1,5 LOCK SCREW 70 2 25038008  DIN933-M8x25 BOLT

37 1 25008019  DIN7603-26x31x2 COPPER DISC 71 2 25048002  DIN125-A8,4  FLAT WASHER

E 3210-0707





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 10016967  POLY PAD

2 2 10016968  POLY PAD MOUNTING BAR

3 6 25040049  DIN931-M12x80 HEXAGON SCREW

4 6 20029004  VSK 12 LOCK WASHER

5 6 25031005  DIN934-M12 NUT

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

04.03

E 3099-0403





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 10016969  POLY PAD

2 2 10016970  POLY PAD MOUNTING BAR

3 6 25040049  DIN931-M12x80 HEXAGON SCREW

4 6 20029004  VSK 12  LOCK WASHER

5 6 25031005  DIN934-M12 NUT

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

10.09

E 3100-1009





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 2 10016759  EXTENSION PLATE

2 4 21000657  DIN931-M20x100-10.9 HEXAGON SCREW

3 2 25038032  DIN933-M20x40 HEXAGON SCREW

4 6 21000658 LOCK WASHER

5  

6  

7  

8  

9  

10 2 10016971 EXTENSION PLATE

11 6 25038032  DIN933-M20x40 HEXAGON SCREW

12 6 21000658 LOCK WASHER

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

11.10

E 3101-1110





Position
Ref.No.
Repère

Posizione
Posicion

Menge
Quantity
Quantité
Quantita
Cantidad

Teile-Nr.
Part-No.

No. Référence
Nr. d'Ordine

No. Referenzia

Hinweis
Hints

Indications
Indicazione
Indicaciones

1 1 21000603  CHARGER ASSY

2 1 11000887 CABLE

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

04.10

E 3410-0410




	1 UNIT BASE COMPLETE (E3089-0310)_PARTS.pdf
	ELISTEZ2

	1 UNIT BASE COMPLETE (E3089-0310).pdf
	E3089.dwg
	Model


	2 EXCITER COMPLETE (E3090-0310)_PARTS.pdf
	ELISTEZ2

	2 EXCITER COMPLETE (E3090-0310).pdf
	E3090.dwg
	Model


	3 MID SECTION COMPLETE (E3206-0410)_PARTS.pdf
	ELISTEZ2

	3 MID SECTION COMPLETE (E3206-0410).pdf
	E3206.dwg
	Model


	4 ENGINE COMPLETE (E3208-0809)_PARTS.pdf
	ELISTEZ2

	4 ENGINE COMPLETE (E3208-0809).pdf
	E3208.dwg
	Model


	5 CLUTCH BREAKDOWN (E3315-0708)_PARTS.pdf
	ELISTEZ2

	5 CLUTCH BREAKDOWN (E3315-0708).pdf
	E3315.dwg
	Model


	6 AIR INTAKE SYSTEM (E3277-0707)_PARTS.pdf
	ELISTEZ2

	6 AIR INTAKE SYSTEM (E3277-0707).pdf
	E3277.dwg
	Model


	7 ELECTRICAL COMPONENTS (E3212-0809)_PARTS.pdf
	ELISTEZ2

	7 ELECTRICAL COMPONENTS (E3212-0809).pdf
	E3212.dwg
	Model


	8 CHARGING COMPONENTS (E3411-0410)_PARTS.pdf
	ELISTEZ2

	8 CHARGING COMPONENTS (E3411-0410).pdf
	E3411.dwg
	Model


	9 CONTROLS & MOUNTS COMPLETE (E3210-0707)_PARTS.pdf
	ELISTEZ2

	9 CONTROLS & MOUNTS COMPLETE (E3210-0707).pdf
	E3210.dwg
	Model


	10 POLY PAD COMPLETE (E3099-0403)_PARTS.pdf
	ELISTEZ2

	10 POLY PAD COMPLETE (E3099-0403).pdf
	E3099.dwg
	Model


	11 WIDE POLY PAD COMPLETE (E3100-1009)_PARTS.pdf
	ELISTEZ2

	11 WIDE POLY PAD COMPLETE (E3100-1009).pdf
	E3100.dwg
	Model


	12 EXTENSIONS COMPLETE (E3101-1110)_PARTS.pdf
	ELISTEZ2

	12 EXTENSIONS COMPLETE (E3101-1110).pdf
	E3101.dwg
	Model


	13 CHARGER (E3410-0410)_PARTS.pdf
	ELISTEZ2

	1 UNIT BASE COMPLETE (E3089-0310)_PARTS.pdf
	ELISTEZ2

	1 UNIT BASE COMPLETE (E3089-0310).pdf
	E3089.dwg
	Model


	2 EXCITER COMPLETE (E3090-0310)_PARTS.pdf
	ELISTEZ2

	2 EXCITER COMPLETE (E3090-0310).pdf
	E3090.dwg
	Model


	3 MID SECTION COMPLETE (E3206-0410)_PARTS.pdf
	ELISTEZ2

	3 MID SECTION COMPLETE (E3206-0410).pdf
	E3206.dwg
	Model


	4 ENGINE COMPLETE (E3208-0809)_PARTS.pdf
	ELISTEZ2

	4 ENGINE COMPLETE (E3208-0809).pdf
	E3208.dwg
	Model


	5 CLUTCH BREAKDOWN (E3315-0708)_PARTS.pdf
	ELISTEZ2

	5 CLUTCH BREAKDOWN (E3315-0708).pdf
	E3315.dwg
	Model


	6 AIR INTAKE SYSTEM (E3277-0707)_PARTS.pdf
	ELISTEZ2

	6 AIR INTAKE SYSTEM (E3277-0707).pdf
	E3277.dwg
	Model


	7 ELECTRICAL COMPONENTS (E3212-0809)_PARTS.pdf
	ELISTEZ2

	7 ELECTRICAL COMPONENTS (E3212-0809).pdf
	E3212.dwg
	Model


	8 CHARGING COMPONENTS (E3411-0410)_PARTS.pdf
	ELISTEZ2

	8 CHARGING COMPONENTS (E3411-0410).pdf
	E3411.dwg
	Model


	9 CONTROLS & MOUNTS COMPLETE (E3210-0707)_PARTS.pdf
	ELISTEZ2

	9 CONTROLS & MOUNTS COMPLETE (E3210-0707).pdf
	E3210.dwg
	Model


	10 POLY PAD COMPLETE (E3099-0403)_PARTS.pdf
	ELISTEZ2

	10 POLY PAD COMPLETE (E3099-0403).pdf
	E3099.dwg
	Model


	11 WIDE POLY PAD COMPLETE (E3100-1009)_PARTS.pdf
	ELISTEZ2

	11 WIDE POLY PAD COMPLETE (E3100-1009).pdf
	E3100.dwg
	Model


	12 EXTENSIONS COMPLETE (E3101-1110)_PARTS.pdf
	ELISTEZ2

	12 EXTENSIONS COMPLETE (E3101-1110).pdf
	E3101.dwg
	Model


	13 CHARGER (E3410-0410)_PARTS.pdf
	ELISTEZ2

	3 MID SECTION COMPLETE (E3206-0410)_PARTS.pdf
	ELISTEZ2

	6 AIR INTAKE SYSTEM (E3277-0707)_PARTS.pdf
	ELISTEZ2




